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SGS Far East Ltd. Japan Branch

THE ABOVE SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED
BY/ON BEHALF OF THE CLIENT,

LROEMIERESVIREShEL.

ALL THE TESTING REGARDING TO 6 SUBSTANCES IN ACCORDANCE WITH
RoHS DIRECTIVE ARE BASED ON IEG62321 EDITION 1.0.

OTHER CHEMICALS ARE TESTED BY EACH APPROPRIATE METHOD.
PLEASE REFER TO ATTACHED PAGE(S)
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DEESBETEBICEL TR, HEREMBLTVET,

The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.
2)B|EZE : Name of the person who made measurement: LI 3ZfE Fumitaka Maruyama
DAIF Z{EE - Name of the person in charge of measurement: XA SE8A Yukihiro Ouchi

| HvT424 - T#f#/ Cutting: Preparation |

v

| FF &=/ Sample measurement l
Cd. Pb, Cr | Hg
SHERICGLEERARMIAVI—T/ §F ARERICGLEBRR(RAO00—T/ B
HERIFR) ANRICKLED R/ HEER BRPICKDEE/ MEADHE/
Decomposition under closed(Microwave/ HPV)/ Decomposition under closed(Microwave/ HPV/
open system by suitable acid for each sample Furnace) system by suitable acid/ thermal
matrix. condition for each sample matrix.

v !
A3&/ Filtration |7

Y

| &/ Solution | | 5%i&/ Residue ]

v

| 7ILAYFERE/ Alkali fusion |

— | l___l

[ ICP-OES, ICP-MS, GV-AAS |
S HH H/ Sample Material B/ Acid
£, 8, 7ILS="y L, ¥ M/ Fe, Cu, Al, Solder FEok, THES, 1REE DvEE BER(LKE/

Aqua regia, HNO,, HCI, HF, H,0,

FS Al Glass THEk, DvEk/ HNOy, HF
£ A% N\STUY L, B53v49/ Ay, Pt, Pd, Ceramics FEJK/ Aqua regia
R/ Ag THEL/ HNO,
A5/ Plastics HhEE, iBEREKERE, TEBR, 18EE/ H.S0,, H,0,, HNO,, HCI
F Mt/ Others Z D 1hEL/ Any acid
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DAIFEFHE: Name of the person who made measurement: 31U 3X[& Fumitaka Maruyama
DBIEFIEE: Name of the person in charge of measurement: ZNZEE) Yukihiro Ouchi

Halogen _ .
DT 424 - F#{E/ Cutting=Preparation

h 4

FEE/ Sample measurement

h 4

PRIFE— B IEIR N/ Combustion-Absorption
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